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Date : APR. 22,2014

Hun Tai Plastic Co., Ltd.
47-7 Annan Lane, Chinling Village, Hsiushui Hsiang, Changhua Hsien Taiwan 504

The following merchandise was submitted and identified by the applicant as:
Product Description: CHAIR BASE

Style/Item No.: HTE-300
Manufacturer/Vendor:  Hun Tai Plastic Co., Ltd.
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: For compliance with ANSUBIFMA X5.1-2011 General-Purpose Office
Chairs-Tests
Sect. 7 Base test — Static

Test Methods: According to test procedures of ANSI/BIFMA X5.1-2011

Tesf Result: --- Please refer to the following sheet(s) ---

Date of Receipt: Apr. 14,2014

Testing Period: Apr. 14,2014 ~ Apr. 22,2014

Conclusion: The submitted sample complies with Sect. 07 of ANSI/BIFMA X5.1-2011

General-Purpose Office Chairs-Tests

Signed for and on behalf of
SGS Taiwan Ltd.

\yimce lon St
|

Lawrénce Yang
Asst. Supervisor

This document is issued by the Compan sub{ect to its General Conditions_of Service printed overleaf, available on request or accessible at http.//www.sgs.com/en/Terms-and-Congditions.aspx
and, for electronic format documents, subject fo Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documenits. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized

alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results \O
shown in this test report refer only o the sample(s) tested. —— g
S TWE 2766043 S
SGS Taiwan Lid. | 127, Wu Kung Road, New Taipei Industrial Park, New Taipei City, Taiwan /37 3b T #73L 2 B B 2. T8 12735
S BBRBRA B R 5] | t{886-2) 2299-3279 f (886-2) 2299-2920 WWW.S05.TW

i Member of SGS Group




TEST REPORT

Mechanical & Hardgoods Lab Report No. : HL40186/2014

Page 2 of 2
Evaluation ! Citation/Method I Criteria | Results I Rating
PERFORMANCE
Base Test Static ANSI/BIFMA No sudden and major change in the structural integrity after
(Pedestal Base) X5.1-2011 11,120 N (2500 1bf.) compression for 1 min. The weight is M Pass
Clause 7 then removed and reapplied for 1 min. The center column
may not touch the test platform during load applications.

Results Key: Rating Key:
M Meets N/M | Does Not Meet Pass

N/A | Not Applicable N/T | Not Tested Fail

C Claimed R Recorded

— Picture(s)—

Photo A : Appearance of the sample
---End of Report---
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Signed for and on behalf of
SGS Taiwan Ltd.

B

A
BIEME

Wbl R AR X AR T A 258 AR BS kAT 2 58 » ILAGRR AT 7E A 2 R0k hitp://www.sgs.com/en/Terms-and-Conditions.aspx B » LT CH#E 2/
HMKhtto:/iwww sgs.com/en/Terms-and-Conditions/Terms-e-Document aspx: & 7T £ HAR SRR - R IERERIN BT  BAE 2 RS R ot
HIRYSE o A MU - SRR AR A B E 2 R B R TIS Ak L I RN 2 HE - FAFTIENEEAE » IO
FENAR G FHRZATH SR Z 0 - RICKAFRBAEMRAE - MRS TR OEE o FARKERISE « 58 - UhEARSHERZNES » &
BAGE  BUEREE TR LRBEZEF - BIESERYT - NS EEEMIR AT - 276667
TWE 5

SGS Taiwen Led. | 127, Wu Kung Road, New Taipei Industrial Park, New Taipei City, Taiwan /27 b T 87k & L H B £ T8 1273

3026

1
1
& BRBRA RS A R 5] f 1 (886-2) 2299-3279 f (886-2) 2299-2920 WWW.SgS.tW
! ' Member of SGS Group

I S



TEST REPORT
‘Mechanical & Harﬁgoods Lab HASERE ¢ HL40186A/2014

HE - 2 of 2

MR :  SEE] ANSIBIFMA X5.1-2011 —RHR3/ st

07 JH. JRREEAES -- FPRE iihic)
R 7.3 B2 2 P TR
-t 2500 B5(1136 /3FT) HUTFEERMEIIL - CRFF 1 S8R E BT E -
-~ BRI 2500 (1136 23T) BYRFEELRES 1 7388 - ABBENE > S aRAE -
FRBEEER  NEHER L B TR -

- Bh

el

R R A A TR B T TN 2 S R IR TS kA e 38 » ke AT 7E 42 B 8 bhhttp://www.sgs.com/en/Terms-and-Conditions.aspxBIE » BTS2 #
 {hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document, aspx> & 73 £ BANR BHEAE IR - S G I T - B < IR R B i
W9HTSE o AT LSS > FRER AR AT B2 A S B E R TR FTHCM B B rREN 2 H T - AN TS BT AT » I N pRE
BANER 5 LETLZATERRER 2 5 - RICANFHAEERE - MBSO HER - (CARCEIBE (5% - AR S BT s N &
B BB LR AT - BERERNE - SRR es . WB 2
TWB2766676

127, Wu Kung Road, New Taipei Industrial Park, New Taipei City, Taiwan /#7373 2 £ B B £ L8 1275E
t(886-2) 2299-3279 ¥ (886-2) 2299-2820 WWW.Sgs.tw

568 Talwan Lid.
& BB ALY H IRA 5]

3026

! Member of SGS Group




